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February 13, 2024 

Mr. Rafael Pascual 
AQUACLEAN USA INC. 
834 Huffman Street 
Greensboro, NC  27405 

Reference: Laboratory Test Report 
 Lab Identification No. 58525 
 Invoice No. 89815 

Dear Mr. Pascual: 

One (1) fabric sample, identified as MYSTIC-AC-SF 324, was received and tested in accordance with 
the California Technical Bulletin 117-2013, Section 1, Cover Fabric Test. The results are as follows: 

Test Results 

Vertical Char Lengths 

15mm 15mm 16mm 

The sample submitted meets the requirements of the above standard. There were no ignitions or 
smoldering after 45 minutes on any of the three specimens tested. In addition, none of the three test 
specimens displayed a char which was greater than 45 mm.  

Sincerely, 

 

Brian S. Dement 

BSD/mr  
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February 13, 2024 

Mr. Rafael Pascual 
AQUACLEAN USA INC. 
834 Huffman Street 
Greensboro, NC  27405 

Reference: Laboratory Test Report 
 Lab Identification No. 58525 
 Invoice No. 89815 

Dear Mr. Pascual: 

One (1) fabric sample, identified as MYSTIC-AC-SF 324, was received and tested in accordance with 
the NFPA 260, "Cigarette Ignition Resistance of Components of Upholstered Furniture, 2024 Edition", 
(Cover Fabric Test). The results are as follows: 

Test Results 

Vertical Char Lengths 

17mm 15mm 16mm 

*Date Tested: February 13, 2024 
*Conditioned minimum of 4 hours @ 70±5℉ and >65% RH 

The sample submitted meets the requirements of the above standard and may be considered a  
Class I Cover Fabric. There were no ignitions on any of the three specimens tested. In addition, none 
of the three test specimens displayed a vertical char which was equal to or greater than 45 mm. 

Sincerely, 

 

Brian S. Dement 

BSD/mr 


